

**Findings of review on reports of all concrete cube tests
conducted by concerned laboratory during its operation period
from January 2013 to March 2017**

	No. of concrete cube test results with abnormalities	Total no. of associated concrete cube tests	Percentage
The Hong Kong-Zhuhai-Macao Bridge Hong Kong Section and related projects	January 2013 to December 2014 : 116 January 2015 to June 2016 : 210 July 2016 to March 2017: 20 (346 in total)	303,700	0.11%
Other public works projects (55 contracts in total)	January 2013 to December 2014 : 127 January 2015 to June 2016 : 3 July 2016 to March 2017: 0 (130 in total)	447,000 (Note 1)	0.03%
Total	476	-	-

Note 1: Among the 447,000 tests, 62,600 tests were conducted in the concerned laboratory.